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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG271554C

FR1 n25 /5MHz / DFT-S OFDM / QPSK
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

MultiView Spectrum - Spectr -
seL

RefLevel 30.00dBm  Offset 3,00 4B Mode Sweep

Ref Level 3000 dBm  Offset 3,00 48 Mode Sweep |
Count 100/100 Count 100/100
1 Spurious Emis: 1Avg
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2 Result Summa;

2 Result Summa

1840 Gtz 1849 GHz 1,000 Mtz 1.84891 GHz -35.76 dBm 1910 GHz 1915 GHz 100.000 kHz 191467 GHz 21.67dBm 8.33dB
1849 Gz 1850 GHz 50,000 kHz 1.85000 GHz -14.65 dBm 1915 GHz 1916 GHz 50000 kHz 191501 GHz -15.10 dBm 21048
1.850 GHz 1.855 GHz 100.000 kHz 1.85031 GHz 21.23 dBm 1916 GHz 1925 GHz 1.000 MHz 1.91619 GHz 27.83 dBm 14,83 dB

vety R e fesay < e
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Ref Level 30.00d8m  Offset 3,00 dB Mode Sweep oo
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n25 /5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 3,00 4B

Ref Level 3000 dBm  Offset 3,00 48

Mode Sweep

6L
Count 100/100

Made Sweep

Ref Level 30.00 dBm  Offset 3.00 d8 Mode Sweep SGL Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emis: 1 Avg
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1840 Gtz 1849 GHz 1,000 Mtz 1.84900 GHz -34.12 dBm 1910 GHz 1915 GHz 100.000 kHz 1.91466 GHz 2053 dBm -0.47 dB
1849 GHz 1850 GHz 50,000 kHz 1.85000 GHz -15.35 dBm 1915 GHz 1916 GHz 50000 kHz 1.91500 GHz 16.22 dBm 3.22d
1.850 GHz 1.855 GHz 100.000 kHz 1.85033 GHz 20.76 dBm 1916 GHz 1925 GHz 1,000 MHz 1.91604 GHz 30.99 dBm -17.99 dB
ey DN o TS ety DN U
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2 Result Summa T

6.47 dBm
-30.51 dBm
-23.09 dBm

10:50:25 0B.05.2022

1,840 GHz 1849 GHz 1.000 MHz 1.84891 GHz -27.49 dBm -14.49 dB

1.849 GHz 1.850 GHz 50,000 kHz 1.85000 GHz -29.20 dBm -16.20 dB

1.850 GHz 1.855 GHz 100.000 kHz 1.85243 GHz 5.87 dBm -2413 dB
e
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n25 /5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 3,00 4B

Ref Level 3000 dBm  Offset 2,00 d8 Mode Sweep Mode Sweep saL
Count 100/100
1 Spurious Emis 1 Avg
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2 Result Summa

2 Result Summa;

1840 Gtz 1849 GHz 1,000 Mtz 1910 Gz 1915 Gz 100.000 kiz 1.91466 GHz 20.70 dBm .30 d

1849 Gz 1850 GHz 50,000 kHz 1915 GHz 1916 GHz 50000 kiz 191501 GHz -15.39 dBm -2.39.dB

1850 GHz 1855 GHz 100,000 kHz 1916 GHz 1.925 Gz 1.000 Miz 1.91619 GHz 3217 dBm 1917 dB
T

10:50:56 08.09.2022

11:03:25 08.09.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30,00 dBm  Offset 300 4B Mode Sweep

Ref Level 30,00 dBm  Offset 3,00 dB

2 Result Summa:

1.840 GHz 1889 GHz 1.000 MHz
1649 GHz 1850 GHz 50,000 kHz
1850 GHz 1855 GHz 100,000 kHz

10:50:41 0B.05.2022
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e% FCC RADIO TEST REPORT Report No. : FG271554C

SPORTON LAB.

FR1 n25/5MHz / DFT-S OFDM / 256QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 3,00 d8 Mode Sweep SGL RefLevel 30.00dBm  Offset 3,00 4B Mode Sweep sl
Count 100/100

Count 100/100
1 Spurlous Emis: 1 Avg
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1840 Gtz 1849 GHz 1,000 Mtz 1.84899 GHz -38.67 dBm -25.67dB 1910 Gz 1915 Gz 100.000 kiz 1.91466 GHz 18.07 dBm 1153 d8
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1.850 GHz 1855 GHz 100,000 kHz 1.85029 GHz 17.51 dBm -12.49 dB ToE o 1925 GHe 1,000 Mtz 191715 GHz 3427 dBm 2127 dB
vest (R Sl e [ ] &5 e
10:51:54 08.09.2022 11:05:29 08.09.2022

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30,00 dBm  Offset 3.00dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 3,00 dB Mode Sweep SGL
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samonas. FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n25/5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3,00 d8 Mode Sweep

RefLevel 30.00dBm  Offset 3,00 4B Mode Sweep

1.840 GHz 1849 GHz

1.000 MHz

saL
Count 100/100
D Sosiol EAL
Limit Cheei P SPURIOUS UNE-ABS_002
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2 Result Summa 2 Result Summa,

1910 GHz 1915 GHz 100000 kHz 6.12 dBm -23.88dB
1549 GHz 1850 GHz 50,000 kHz 1915 GHz 1.916 GHz 50.000 itz -25.81 dBm -12.81 dB
1,850 GHz 1.855 GHz 100,000 kHz 1.316 GHz 1,925 GHz. 1.000 MHz -14.84 dBm -1.84 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG271554C

FR1 n25/ 10MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3,00 d8

1.840 GHz 1849 GHz

1549 Ghiz 1850 GHz
1850 GHz 1.860 GHz

11:13:40 08.09.2022
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Lowest Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG271554C

FR1 n25/ 10MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3,00 d8

Mode Sweep saL Reflevel 30.00dBm Offset 3,00dB Mode Sweep 6L
Count 100/100 Count 100/100
== 14vg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n25 / 10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3,00 d8

Mode Sweep

RefLevel 30.00dBm  Offset 3,00 4B

1.840 GHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG271554C

FR1 n25 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Line _SPUR|OUS_UINE

Ref Level 3000 dBm  Offset 3,00 d8

Mode Sweep
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Highest Band Edge
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Mode Sweep
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samonas. FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n25 / 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3,00 d8 Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 3,00 4B Mode Sweep

6L
Count 100/100

D Sosiol EAL 1 Avg
Limit Che<¥ PASS SPURIOUS UINE- ABS_002
Line _SPURJOUS_LINE_ABS_od2 Phss Line _SPURIOUS _LINE_ABS_0d2
20 20
10 10 dBm
0 T T ey Amgis ‘ L A e e R A
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10 : ! El
: | . |
-20dBm: - - + B }
J L \
30 | \ 130 B ;
P \ |
Lttt szt
| sz W, LV o i, M\h
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1.84 GHz _ _ 3003 pts. 2.5 MHz/ 1.865GHa | [ | 1.9 GHa 5003 pis 25 Wb/ - 1875 6
2 Result Summar 2 Result Summa
1840GH 18496tz 1.000 MH: -3233 dBm -19.33 dB 1.900 GHz 1915 Ghz 100.000 kiz 1.90893 GHz 1.48 dBm -2852dB
1849 Gtz 1350 GHe 150000 ki -33.34dBm -20.34 db 1915 GHz 1916 Gtz 150,000 kite 1.91520 GHz -38.92 dBm 2592 dB
L0 cHz 1865 Chiz 100,000 ke 221 dBm N8 1916 GHz 1.925 GHz 1,000 Miz 1.91604 GHz -32.16 dBm 13,16 dB

11:17:20 08.09.2022

Resdy

s, U822
& Tnam

11:18:18 08.09.2022

ey . S

FR1 n25/ 15MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 2,00 d8 Mode Sweep

1 Spurious Emisions

SGL

Count 100/100

Ref Level 30,00 dBm  Offset 3,00 dB Made Sweep

s6L
Count 100/100

1 Avg

Limit Cheed PRSS SPURIOUS,_UUNE. ABS_0D.
Line _SPUR|QUS_LINE_ABS_0g2 PSS SPURJOUS_LINE_ABS_0g2
0 0
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) ) | { |
|
10 | | ‘J
SPURIOUS_LINE_ABS_002 \
-20 dBm- + + t B I
/
f L
0 i T frJOﬂBm A‘
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-30.95 dBm
-33.24 dBm
2.38 dBm
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-20.24 dB
-27.62 dB

1.900 GHz
1.915 GHz
1.916 GHz

11:17:11 0B.05.2022
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o ORI
nazm
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150.000 ke X -34.12 dBm
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11:18:28 08.09.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n25 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

RefLevel 30.00dBm  Offset 3,00 4B

Ref Level 3000 dBm  Offset 3,008 Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
3 Spuious i
Limit Chee¥ PSS SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 phss Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
] AR R T T =g ‘ e e
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| bo db |
) 4 |
30 1 ] 0 b \1
et M \ Mol )
| - - A =1
&0 60 dBr T
1,84 GHz 3003 pts 2.5 Miz/ 1865 GHz || |18 6 5003 pis 25 Wbia] TG
2 Result Summa 2 Result Summa

1.840 GHz
1549 Ghiz
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1850 GHz
1865 GHz

1.000 MHz
150,000 ktiz
100.000 kHz

1.84891 GHz
1.84999 GHz
1.863 27 GHz

-33.90 dBm
-33.94 dBm

1.25 dBm

11:17:03 08.09.2022

Resdy

s, U822
& Tnan

11:18:40 08.09.2022

1.900 GHz 1915 GHz 100,000 kHz 1.90592 GHz 1.29 dBm -28.71 dB
1915 GHz 1.916 GHz 150,000 kHz 1.91523 GHz -41.24 dBm -28.24 dB
1.916 GHz 1.925 GHz 1.000 MHz 1.91620 GHz -34.55 dBm -21.55d8
ey . -

FR1 n25/15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

MultiVie Spectrum
Ref Level 30.00 dBm Offset 2,00 d8

Mode Sweep

saL RefLevel 3000 ddm  Offset 300 dB Mode Sweep seL
Count 100/100 Count 100/100
§ Spurlous Emissions 1 Avg
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20 20
10 10 dBm
0 — ]| o gem I E L P ———
I} 1 { \
I
W0 It in/|e \
SPURIOUS_LINE | ABS_002 ‘ | !
20 dBm: f ) -20 d
‘ i 1 Jm
30 1| 30 dBor T t
RS Py Ry
ISR
—— ]
&0 60 dBnr
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1.900 GHz
1.915 GHz
1.916 GHz

1.915 GHz
1.916 GHz
1.925 GHz
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11:18:54 08.09.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n25 / 20MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3,00 d8

RefLevel 30.00dBm  Offset 3,00 4B s

Mode Sweep saL Mode Sweep
Count 100/100 Count 100/100
2 sparion
Limit Chee¥ FRss SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
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LA Ghe 3003 pis. 3.0 VHz/ 1,87 GHa || [7.835 Gha 5003 pts 3.0 MHz/ 1.925 GHz
2 Result Summa o Resalt Sos

1840GH 18496tz 1.000 MH: -34.63 dBm -21.63 dB 1.895 Ghz 1915 Ghz 100.000 kiz 1.90777 GHz 1.74 dBm -28.26 dB
1849 Gtz 1850 Gtz 200000 kiiz -35.70 dBm -22.70 db 1915 GHz 1916 Gtz 200,000 kHz 1.91578 GHz -40.06 dBm 27.06d
L0 cHz 18/0CH: 100,000 ke 217 dBm .38 1916 GHz 1.925 GHz 1,000 Miz 1.91627 GHz 33.83 dBm -20.83 dB
= o T
- 5 naeaw
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FR1 n25/20MHz / DFT-s-OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
e - B [ ] [ |
Ref Level 30.00dBm  Offset 3.00 dB Mede Sweep saL RefLevel 30.0008m Offset 3,008 Made Sweep S6L
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
a e N S . oo L i e e e S
i / I
o J I 4 |
SPURIOUS_LINE_ABS_002 | | !
20 dBon + + ! { $o b l
i |
30 + T 30 dBr 1 T
i L \ iy,
50 60 dBrm- +
1.84 GHe 3003 pts 0 MHz/ 1.7 GhHz | 1,595 GHz 6003 pts .0 MHz/ 1.825 GHz

1,840 GHz 1849 GHz 1.000 MHz 1.84881 GHz -32.10 dBm -19.10 dB
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e

22008
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2 Result Summa;

1.895 GHz
1.915 GHz
1.916 GHz
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1.66 dBm
-35.98 dBm
-30.37 dBm
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samonas. FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n25 / 20MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3,00 d8 Mode Sweep

1.840 GHz 1849 GHz 1.000 MHz 1.84886 GHz
1549 Ghiz 1850 GHz 200,000 kHz 1.84998 GHz
1850 GHz 1870 GHz 100.000 kHz 1.86813 GHz

s Reflevel 30.00dBm  Ofset 3,00 dB Made Sweep set
Count 100/100 Count 100/100
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-19.74 dB
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1915 GHz 1.916 GHz 200,000 kHz 1.91528 GHz -38.27 dBm -25.27 dB
1.916 GHz 1.925 GHz. 1.000 MHz 1.91662 GHz -32.21 dBm -19.21d8

e
11:20:47 08.09.2022

FR1 n25/20MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3.00 48 Mode Sweep saL RefLevel 30,00 dBm  Offset 30048 Mode Sweep seL
Count 100/100 Count 100/100
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG271554C

FR1 n25 / 20MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3,00 d8

Mode Sweep

s Reflevel 30.00dBm  Ofset 3,00 dB Made Sweep set
Count 100/100 Count 100/100
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FR1 n25/20MHz / CP OFDM / QPSK / Full RB
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Highest Band Edge
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG271554C

Conducted Spurious Emission

FR1 n25 /5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 3,00 B Mode Auio Sweep s6L RefLevel 3000 dBm  Offset 3.00dB Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri 1 Avg
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Line 3 Line _SPUR|OUS_LINE_aBS_og2
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2 Result Summar 2 Result Sum mar I
30.000 Mz 1.000 GHz 1.000 Mz 33.27293 MHz -46.77 dBm -33.77d8 30.000 MHz 1.000 GHz 1.000 MHz 35.21245 MHz -46.66 dBm -33.66 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.72337 GHz -48.09 dBm -35.09 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.73345 GHz -47.81 dBm
1.920 GHe 3000 GHe 1,000 MHz 2.99150 GHz -47.34 dBm 343408 1.920 GHz 3.000 GHz 1.000 MHz 2.95776 GHz -47.38 dBm
3.000 GHz 9,000 GHz 1.000 Mz 7.48670 GHz -43.08 dBm -30.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.495 50 GHz -43.14 dBm
9.000 GHz 13.000 GHz 1,000 MHz 1093921 GHz -45.56 dBm -32.56 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.98640 GHz -45.57 dBm
13,000 GHz 19.500 Gz 1,000 MHz 19.01318 GHz -41.73 dBm -28.73 dB 13.000 GHz 19.500 GHz 1.000 MHz 19.01275 GHz -41.63 dBm
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2 Result Summar
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1920 GHe 3000 GHz 1,000 M 2199420 GHz 4763 dBm 34638
3000 GHz 5,000 Gz 1,000 Miz 699753 GHz “43.06 dBm 30,06 dB
9.000 GHz 13.000 GHz 1.000 MHz 9.78532 GHz -45.63 dBm -32.63dB
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samonas. FCC RADIO TEST REPORT

Report No. : FG271554C

Frequency Stability

Test Conditions FR1 n25 (PI/2 BPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0054
40 Normal Voltage 0.0024
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0062
0 Normal Voltage 0.0061
-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0060
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0051
20 Normal Voltage 0.0000
20 Battery End Point 0.0063
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n26

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.72 4.96 5.96 5.92 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.68 PASS
TEL : 886-3-327-3456 Page Number : An26 - 1 of 29
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